Dalian Shangdu WIH Co., Lid.
CERTIFICATE OF QUALITY
CEPTU®IKAT IKOCTI

Product name: Oil-gasoline Resistant Asbestos Rubber Sheet NY300 (paronite PMB)
Haiwsenysannz npodykuii: Asborucmu saciobensocmiiki NY300 (naponim 1IM5)

Manufacturing Date: January 5973
HAama ewzomoeaenns: Civenn,

Description: Sheet gasket material made by compressing the mass of asbestos, with the addition of oil-
gasoline resisting rubber and powder ingredients. Asbestos compressed jointing sheet supplied in sheets
thickness from 0. 4mm up 1o 6mm.

Onuc: Jlucmosuic npoxiadownuit yamepian, encomosienuii  npecysamnsym macu i a soecmy, ¢
Q00ABANNIN AGCTOOEHIOCMITIKO20 KAYUYKA Ma ROpOwKosux incpedicumic, Mocmasisonves v aucmax

MOBHHHOIO 8i0 (), 47t 00 Gyt

TEST ITEM UNIT TEST CONCLUSION
OB CKT BHITPOBYBAHI ONHHNLA RESULT 1 BHCHOBOK
) PE3VJILTAT
Thickness/ Tosuuna 1,0 ’ QUALIFED/ITLATBE. PJ)ALHO |
manian 1,5 QUALIFED/ITLT TBLP JUKEHO
4.0 QUALIFED/ILATBEPUKEHO =
. 3.0 QUALIFEVINIATBEPIKEIO
Width/Uupuna mm/iy 150042 | QUALIFED/ITIITBEP/UKEHO |
Length/ Joaxcuna mmi 200042 QUALIFED/HIATBEP/UKEHO
Temperatuie/ Texmepamypa 'S =40+ 300 | QUALIFED/IIIATBEPDKEHO j
Density// yemuna g/emd 2 QUALIFED/TIATBEP/UREHO Q
| eplemd _ N 1
Maximum Pressure/ Bumpusiye MPa ‘ 6,4 QUALIFEDAIIATBEP/ILKENO
MUcK | Mla |
Compmeibilllv/( mucausicns % 1247 QUALIFEDAIIATBEP/KEHO
Rebound Yo 40 QUALIFEDITLATBEPIZKEHO
Degree/Bionosocyocns B |
Transverse Tensile Slmngth/ Mpa/Mlla 9-10 QUALIFED/ITIATBEPIUKEHO
Honepeuna vesica siynoemi na
‘ __pospua )
IRM #903 Normal Oil 150°C x 5h
S vacis ¢ macai 150°C
Tensile Strength/ Miyn. na pospus | >MpaiMila 10.8 QUALIFEDUNATBEPIUKEHO
Changing Thikness! Svinenns <% 15 QUALIFENITIATBEPUNKEHO
MOGUEUNRY QUALIFED/HIATBEPUKEHO
Changing Weight/ 36imwenns <% 23
Macu |

Meel requirements of GOST 481-80/ Bianosinae FO(‘ T 481-80
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Dalian Shangdu WJIH Co., Lid.
CERTIFICATE OF QUALITY
CEPTH®DIKAT AKOCTI

Product name: Compressed Asbestos Sheet XB200 (paronite PON-B)
Hanenyeannua npodyxuii: Cmucuymi aséoauemu XB200 (maponim [1OH-5)

Manufacturing Date: January 2023

Hama sucomoaaenna;: Civenn,

Description: Sheet gasket material made by compressing the mass of asbestos. with the addition of
rubber and powder ingredients. Asbestos compressed jointing sheet supplied in plate thickness from

0.4mm up to 6mm.

Onuc: Jlucmosuic npoxnadownuic mamepiar, euzomoenenuit
QodasaunaN Kayuyka ma nopowrosux incpedicumia . Ilocmaersiomocs Y aucmax mosupunono Gior 4

NPCCYEaniIm

zMacu x asGeemy, ¢

00 Guar I
TESTITEM UNIT TEST CONCLUSION
OB CKT BUIIPOBYBAHHS ONHHHIA RESULT BHCHOBOK
PE3VIIBTAT o [
1 QUALIFED/ITLITBEP/UKEHO |
1,5 QUALIFED/INATBEP/UKEHO
Thickness/ Toauuna mm/iaa 2,0 QUALIFED/ITIATBEPLKEHO
3,0 QUALIFED/NITBEPIKEIIO
4,0 QUALIFED/IILATBEPUKEHO
WidtW i lupuna mm/ane 1500+2 QUALIFEDIILITBEP/KEHO
Length/ Jlosweuna mm/an 200042 QUALIFEDINATBEPUKEHO
Temperature/ Tennepamypa 'C -50 +450 | QUALIFED/ITIATBEP/KEHO
Maximum Pressure/ Bumpuvye MPa 6,4 QUALIFED/ITIITBEP/UKEHO
MUCK Mlla . E
Density/I vemuna g/em3 2 QUALIFED/ITIITBEP.KEHO
aplemd R |
Tensile Strength/ Honepevna MpaiMlla 6 QUALIFED/IMTIATBEPIUKEHO
Medca Miynocni Ha pospue
Pressure/ Tucx MpaiMila 2-3 QUALIFED/ITIATBEPIKEHO
Loss on ignition/ Bmpamu npu % <30% QUALIFED/IIATBEPIUKEHO
NPOKOAOSaNN

Meet requirements of GOST 481-80/ Bianosinac FOCT 481-80

Guaranteed term storage of paronite PMB - 2 vears from the date of production / 'apanriitamii Tepain

30epiranns cK1azac 2 pokm 3 1aTH BUIOTORMEHHS.

Dalian Shangdu WJH Co..Ltd




Dalian Shangdu WJIH Co., Ltd.
CERTIFICATE OF QUALITY
CEPTH®IKAT AKOCTI

Product name: Compressed Asbestos Sheet XB200 (paronite PON)

Haiwenyeanun npooyxuit: Cmucuymi aséonucmu XB200 (napowim HHOH)

Manufacturing Date: January

Hama suzomosaennun: Ciyeius, L

Description: Sheet gasket material made by compressing the mass of asbestos, with the addition of
rubber and powder ingredients. Asbestos compressed jointing sheet supplied in plate thickness from

0,4mm up to 6mm,

Onuc: Jluemosuii npoxradownuic mamepiar, suzomoeacnui
Q0JAGANNAN KAYHYRA Ma NOpowRosux incpedicnmia , Hocmasagiomees v aucmax moaugiion eio 0.4y

NPECYGQUNAM  Macu 3 asdeeny, ¢

o Gatmt
TEST ITEM UNIT TEST CONCLUSION
OL'CKT BHIIPOLYBAITHA OJHHHL RESULT BHCHOBOK
PEIVIBTAT
Thickness/ Toswguna mm/an 0.8 QUALIFEDATIATBEPUKEHO
Width/ L upuna mny/ e 1500+2 QUALIFED/IIATBEP/UKEHO
Length/ Josocuna mm/ s 200042 | QUALIFED/IILATBEPIKEHO
Temperature/ Tennepannpa 'C -50 +450 | QUALIFED/TIATBEP/UKEHO
Maximum Pressure/ Bumprye MPa 6,4 QUALIFEVIIATBEPIKEHO
mucK Mlla e
Density/] venuuna glemd 2 | QUALIFED/MHLITBEP.DKEHO
aplemd B
Tensile Strength/ Honepeuna Mpa/'Mlia 6 QUALIFED/ITIITBEP, UKEHO
MEXCa Miynocmi na pospus |
Pressure/ Tuck Mpaw/Mlla 2-3 QUALIFED/ITIATBEPIKEHO |
Loss on ignition/ Bmpamu npu Ya <30%

NPOROTOBGHHT

QUALIFED/HILITBEPIDKEHO

Meet requirements of GOST 481-80/ Bianosinae FOCT 481-80

Guaranteed term storage of paronite PMB — 2 years from the date of production / ['apasriitsumii Tepain

30CpiraHHa CRAAMAC 2 POKH 3 1ATH BHIOTORICHHA.

Dalian Shangdu WJH Co..Ltd
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